

Letter of Commission

No.: -
Date: 26 November 2020
Date of arrival: 26 November 2020

Your Executive: Li Chong

Test Report

No.: **3/503-2020(E)**
Date: 7 January 2021

Our Executive: Letícia Szűcs

TEST REPORT

Customer: SHIELD HUNGARY Kft.
Address: H-Budapest 1102 Kőrösi Csoma sétány 8. 1/1.

Tested sample: Mouth nose mask
printed medical face masks, 3PP layer

The sampling was made by the Client.

Date of arrival of sample: 26 November 2020
Date of testing: 3 December 2020 - 22 December 2020

Test performed:

1. Medical face masks measuring according to DIN EN 14683:2019.
 - Bacterial filtration efficiency
 - Breathability
 - Microbial cleanliness
2. Splash resistance according to ISO 22609:2004.

All of test was performed as a mediated service by Hohenstein Textile Testing Institute GmbH & Co. KG. Measuring conditions and test results are included in Report No.20.8.5.1619.

Notes: - The test results relate only to the tested sample.
- This Test Report contains 1 page, which can only be copied in full unless the written permission of the testing laboratory is obtained.
- The testing laboratory is accredited by NAH. Accreditation number: NAH-1-1366/2016.

Ágnes Kovács
Head of Testing Department



European Notified
Testing and Certification
Body No. 1523



Member of the European
Network of Textile
Research Organisations



Institute of
OEKO-TEX®